LISTE DE PIECE

Pieces de montage

NOTICE DE MONTAGE vovete:1262_se020

DESCRIPTION QTE, REQUIS
o—m E Support de pied 4
F—= [H2] viswmsxs0 4
ﬁ [H3A Anneauen plastique 4
H3B| Anneauen plastique 8
f—= [FA4] vismsxss 4
=) 'H5| Boulon M8 8
@ 'H6| Rondelle 8 8
F—= 'H7| vis M10X55 4
@ 'H8| Rondelle @10 4
% E PiedenT 4
H: E Connection 2
%u. E Roue 8
."WM@ H12 Raquette 5
EEEE [HIJ Filet 1

1.Ce produit est composé de deux colis. Dans un colis, vous
pouvez trouver le plateau de la table, les supports de pied
en forme de H, deux piéces de connections afin d’assembler le
cadre du support. Dans le deuxieme colis, vous trouverez 4
barres en forme T qui forment le chassis de support avec les
roues.

2.Instruction :
a.Prévoir deux adultes pour le montage.
b.Apres avoir ouvert le carton, posez le plateau a I'envers
sur le carton
c.Prenez deux pieces de connections (en forme de H) et libérez
les boulons sur les deux c6té de la barre?
H3 ATTENTION LA DIRECTION DE PIECE

AVERTISSEMENT:
AU MOINS DEUX ADULTS POUR LE MONTAGE



sanoi sa) Janbojq e zasuad

J9IVINOW S3ddV OLOHd

49V.INOW 3d 30ILON



PARTS IDENTIFIER

HARDWARE
sketch Index name  spec quantity
m——= [HI] shaft 640x20x10 4

fi—= [H2] bolt M8&70 4

ﬁ H3Al plastiering 4
ﬁmm plastiering 8

EHM E bolt M8x100 4
= H5] nut ms 8
@ E noked ?8 8
F—= [H7 bot miox70 4
@ [H8] noked 210 4
% | H9| Ttypeleg 4
[———] pIg ™" :
& HI] whes 8
= H12 table tennis bat 2
23255222 E table tennis net 1

ASSEMBLY INSTRUCTIONS

. The packing can be divided into two parts.One packing is for table ,two groups of H type

undercarriages&two pieces of connecting shafts for the purpose of joining two supporting
frames. Another packing is for four groups of Ttype supporting frame assembled with wheels.

- DIRECTION OF INSTALLATION:

a. Owing to the situation that the table is heavy,Person for installing or moving table should be
two or more.

b.After open the carton,Please reverse the table and put down on the carton put on the ground.
c.Please take out two pieces of connecting shafts and release the bolts on both ends of the shaft.

T002 TABLE TENNIS TABLE ASSEMBLY INSTRUCTIONS
H3 ATTENTION TO THE DIRECTION OF.

I

WARNING:
Two adults needed to assemble table.



ASSEMBLY INSTRUCTIONS

FULL SIZE TABLE TENNIS TABLE
ASSEMBLY INSTRUCTIONS

Please insert the safety rod
affer tolding up the table.

Please remember to lock the wheels.



PARTS IDENTIFIER ASSEMBLY INSTRUCTIONS

HARDWARE
sketch Index name  spec quantity 1. The packing can be divided into two parts.One packing is for table ,two groups of H type
undercarriages&two pieces of connecting shafts for the purpose of joining two supporting
o—— E shaft  640x20x10 4 frames. Another packing is for four groups of Ttype supporting frame assembled with wheels.

2. DIRECTION OF INSTALLATION:

a. Owing to the situation that the table is heavy,Person for installing or moving table should be

mHm E bolt  M8x30 4 two or more.

b.After open the carton,Please reverse the table and put down on the carton put on the ground.

c.Please take out two pieces of connecting shafts and release the bolts on both ends of the shaft.

ﬁ H3Al plastiering 4
plastiering 8
T002 TABLE TENNIS TABLE ASSEMBLY INSTRUCTIONS
bolt M8x70 4 H3 ATTENTION TO THE DIRECTION OF.

H35
H4 —
HS)

nut M8 8

E noked 78 8

F—= [H7] bt mi0us 4

@ [H8] noked @10 4

% [HI] Ttypeleg 4

_H_H=Em:m: 2

& HIT whes 8

= H12 table tennis bat 2

JEE2SE222210 H13 tabletennis net 1

WARNING:
Two adults needed to assemble table.



ASSEMBLY INSTRUCTIONS

FULL SIZE TABLE TENNIS TABLE
ASSEMBLY INSTRUCTIONS

Please insert the safety rod
affer tolding up the table.

Please remember to lock the wheels.



PARTS IDENTIFIER

HARDWARE
sketch Index name  spec quantity
m——= [HI] shaft 640x20x10 4
f—= [H2] bot M8« 4
ﬁ H3Al plastiering 4
H3B plastiering 8
EHM E bolt M8x90 4
=1 H5] nut ms 8
@ E noked ?8 8
F—= [H7 bot mioxs5 4
@ [H8] noked @10 4
% | H9| Ttypeleg 4
[—— pg ™ 2
& HI] whes 8
=e H12 table tennis bat 2
JEE2SE222210 H13 tabletennis net 1

ASSEMBLY INSTRUCTIONS

. The packing can be divided into two parts.One packing is for table ,two groups of H type

undercarriages&two pieces of connecting shafts for the purpose of joining two supporting
frames. Another packing is for four groups of Ttype supporting frame assembled with wheels.

- DIRECTION OF INSTALLATION:

a. Owing to the situation that the table is heavy,Person for installing or moving table should be

two or more.
b.After open the carton,Please reverse the table and put down on the carton put on the ground.
c.Please take out two pieces of connecting shafts and release the bolts on both ends of the shaft.

T002 TABLE TENNIS TABLE ASSEMBLY INSTRUCTIONS
H3 ATTENTION TO THE DIRECTION OF.

I

WARNING:
Two adults needed to assemble table.



ASSEMBLY INSTRUCTIONS

FULL SIZE TABLE TENNIS TABLE
ASSEMBLY INSTRUCTIONS

Please insert the safety rod
affer tolding up the table.

Please remember to lock the wheels.





